
ILBANK-TERRP- ILICA (KAHRAMANMARAŞ) - Wastewater Treatment Plant Construction Project -Environmental and Social 
Management Plan  

 
 

  

                                                                                                                                                                                                                                         

 
 

 
  

TÜRKİYE: EARTHQUAKE RECOVERY AND 
RECONSTRUCTION PROJECT (TERRP) 

 

ILICA (KAHRAMANMARAŞ)-WASTEWATER TREATMENT 
PLANT CONSTRUCTION PROJECT 

 

ENVIRONMENTAL AND SOCIAL MANAGEMENT PLAN (ESMP) 

 

 

 

 

 

 

 

 

 

 

 

 

 

JUNE 2025 



ILBANK-TERRP- ILICA (KAHRAMANMARAŞ) - Wastewater Treatment Plant Construction Project -Environmental and Social 
[...]
Table 3. ESMP Budget Sources .............................................................................................................. 41 
Table 4. Project Implementation Timeline ............................................................................................ 42 

Figure List 

Figure 1. Location of Kahramanmaraş Province and Ilıca Neighborhood ............................................... 4 
Figure 2. Location of the Project and Ilıca Neighborhood....................................................................... 9 



ILBANK-TERRP- ILICA (KAHRAMANMARAŞ) - Wastewater Treatment Plant Construction Project -Environmental and Social 
Management Plan  

 
 

  

 

1. Introduction 

Türkiye Earthquake Recovery and Reconstruction Project (TERRP), supported by the World Bank and 
implemented by ILBANK, aims to improve basic municipal services, and restore access to these services 
in cities declared as earthquake zones. 

The Ilıca settlement area water and wastewater infrastructure project include both a Wastewater 
Treatment Plant (WWTP) and the renewal of the existing, unsystematically constructed, and 
earthquake-damaged drinking water and wastewater network.  This ESMP, however, is specific to the 
WWTP sub-project. Separate environmental and social management considerations have been 
developed for the network renewal sub-project. 

There is no wastewater treatment plant in Ilıca neighborhood, however, engineering design stage has 
been completed before earthquake. The location of the wastewater treatment plant, whose project 
was prepared by Fetih Engineering in 2017, before earthquake, were needed to be revised after 
earthquake. The new wastewater treatment plant was designed by Pyramid Engineering & 
Consultancy Company. The location of the new wastewater treatment plant project was selected in 
Dönükler location in the southern part of the development plan.  

The Final Design Deliverables for the Ilıca Wastewater Treatment Plant Project, finalized by Liv – Liban 
Consult AGM JV, include the Design Review Report, Project Identification Document, Environmental 
and Social Management Plan, and Screening Form. This work was completed under RFP No: KMARAS-
TERRP-C1/A, "Procurement of Consultancy Services for Design/Design Review, Procurement 
Implementation Support, Preparation of Environmental and Social Documents, and Supervision 
Services. 

 

 
 

 



ILBANK-TERRP- ILICA (KAHRAMANMARAŞ) - Wastewater Treatment Plant Construction Project -Environmental and Social 
Management Plan  

 

  
4 

 

 

Figure 1. Location of Kahramanmaraş Province and Ilıca Neighborhood 

An Environmental and Social Management Plan (ESMP) has been prepared to identify the 
environmental and social risks and impacts of the subproject activities and to propose appropriate 
mitigation measures to manage these risks and impacts. 

Environmental risks are expected to be temporary and site specific for wastewater treatment plant 
construction works. These environmental risks can be mitigated by applying good construction practice 
guidelines and mitigation measures identified in this ESMP. The existing infrastructure of Ilıca 
settlement area was constructed by the municipality without a project in accordance with the 
increasing population needs over many years. The wastewater treatment plant will be constructed on 
a 5,386 m2 site (parcel number 404 of block 31) in the Ilıca neighborhood of Kahramanmaraş. This land 
has been allocated to the Kahramanmaraş Metropolitan Municipality, eliminating the need for 
expropriation or economic/social displacement.  

The potential environmental and social risks associated with the Project construction activities 
identified in the TERRP Environmental and Social Management Framework are identified as follows; 

• Air pollution (dust, odor, vehicle exhaust, etc.) 

• Noise and vibration 

• Soil pollution 

• Water pollution 

 

PROJECT LOCATION 



ILBANK-TERRP- ILICA (KAHRAMANMARAŞ) - Wastewater Treatment Plant Construction Project -Environmental and Social 
Management Plan  

 

  
5 

 

• Hazardous and non-hazardous waste management 

• Working and working conditions (Labor Management) 

• Disruptions in public services and infrastructure 

• Traffic safety risks 

• Occupational Health and Safety 

• Community health and safety issues 

• Restriction of land use, loss of livelihoods, potential exclusion of vulnerable groups. 

The construction of the Ilıca Wastewater Treatment Plant (WWTP) will significantly protect surface 
water resources by eliminating illicit discharges and ensuring proper wastewater collection and 
treatment. While the Project anticipates positive environmental impacts, potential risks during 
operation are recognized. However, compliance with national regulations and WB standards will 
mitigate these risks. In particular, air quality will be monitored through regular odor testing, ensuring 
compliance and addressing potential odor issues arising from WWTP operations. The impact of odor 
on air quality will be reduced as there are no sludge digestion and sludge drying processes during the 
operation phase and the sludge generated will be transferred to Kahramanmaraş central wastewater 
treatment plant. Wastewater discharge will be monitored monthly in accordance with local monitoring 
laws and equivalent population criteria and treated to meet all applicable water quality standards, 
protecting surface and groundwater. To prevent environmental contamination and odor, excess sludge 
will be immediately transferred off-site using licensed and covered vehicles and on-site storage will be 
eliminated. Maintenance and repairs may create minor, short-term impacts such as waste and 
increased noise, but these are expected to be temporary and site specific. Overall, the Ilıca WWTP 
project prioritizes environmental protection through proactive measures and strict regulatory 
compliance. 

 

1.1. Project Information 

Ilıca is a neighborhood located in Onikişubat district of Kahramanmaraş Province. Ilıca neighborhood 
is surrounded by Ekinözü District to the north-east, Dulkadiroğlu neighborhood to the south-east, 
Andırın district to the west, Göksun district to the north and Kahramanmaraş center to the south. Ilıca 
neighborhood is situated 59 km from Kahramanmaraş city center, 77 km from Dulkadiroğlu District, 93 
km from Andırın District and 70 km to Göksun District. 

A 2,194 m³/day WWTP, utilizing an Sequential Batch Reactor (SBR) process with advanced biological 
treatment for N and P removal, will discharge the treated wastewater to the Ilıca stream in a way to 
meet the parameters specified in the Water Pollution Control Regulation and Urban Wastewater 
Treatment Regulation (COD:125, BOD5:25, AKM:35, TN:10, TP:2), protecting the Menzelet Dam 
downstream. Based on a population projection of 19,500 people for the year 2055. This system will 
use a Sequential Batch Reactor (SBR) for advanced biological nutrient (N and P) removal. Process Units 
including; Inlet Structure and Screening, Compact Preliminary Treatment, Equalization Tank and 
Distribution Structure, 3 pcs of SBR Tank, Valve Chamber, Filtrate Water Pumping Center and Buildings 
for Administration, Sludge Dewatering and Blower. 

A wastewater treatment plant is planned for construction on parcel number 404 of block 31 in the Ilıca 
neighborhood of Kahramanmaraş. The total area of these parcels is 5,386 m2. Within the scope of the 
project, the area designated for the construction of the wastewater treatment plant was allocated to 
Kahramanmaraş Metropolitan Municipality. The relevant allocation form is provided in Annex-2. 

Natural thermal hot water resources in the Ilıca neighborhood have led to the development of local 
tourism. Ilıca has become a tourist destination known for its hot springs for local visitors from 



ILBANK-TERRP- ILICA (KAHRAMANMARAŞ) - Wastewater Treatment Plant Construction Project -Environmental and Social 
Management Plan  

 

  
6 

 

Kahramanmaraş and surrounding provinces. Given the neighborhood’s tourism-oriented nature and 
the significant fluctuations in population between summer and winter, the variability in wastewater 
volumes caused by changing populations highlights the importance of choosing a system that is not 
overly sensitive to these flow rate variations. For this reason, the Sequential Batch Reactor (SBR) 
system, which is widely used worldwide, has been selected for the Ilıca wastewater treatment plant. 

A key advantage of this system is its ability to carry out both aeration (reaction) and sedimentation 
processes within a single tank. This eliminates the need for additional components, such as 
sedimentation tanks, scrapers, return pumping stations, and pumps, thereby reducing the required 
space for the facility and significantly lowering initial investment costs. The Sequencing Batch Reactor 
(SBR) is a fill-and-draw activated sludge system that integrates multiple treatment processes—such as 
equalization, aeration, and clarification—into a single reactor vessel. 

Process Units: 

1. Inlet Structure and Screening: Initial screening removes large debris from the influent 

wastewater. 

2. Combined Sand Trap: This unit removes sand and grit, preventing damage to downstream 

equipment. 

3. Equalization Tank and Distribution Structure: Two 375 m³ capacity balancing pools store 

wastewater, ensuring a consistent flow to the SBR tank. 

4. SBR Tank: The core of the system, where wastewater undergoes sequential phases: filling, 

reaction (aeration), settling, decanting, and idle. 

5. Valve Chamber: Controls the flow of wastewater into and out of the SBR tank. 

6. Filtrate Water Pumping Center: Pumps treated effluent to the next stage or discharge point. 

 

The wastewater treatment plant (WWTP) will utilize a Sequencing Batch Reactor (SBR) system 

designed for effective nitrogen (N) and phosphorus (P) removal. Discharge to the Ilıca stream will be 

strictly regulated, requiring full compliance with both the Water Pollution Control Regulation and the 

Urban Wastewater Treatment Regulation. These stringent regulations are in place to safeguard the 

sensitive Menzelet Dam located downstream. The treated effluent must meet the following strict 

limits: COD (125 mg/L), BOD5 (25 mg/L), SS (35 mg/L), Total Nitrogen (TN) (10 mg/L), and Total 

Phosphorus (TP) (2 mg/L). The focus on nitrogen and phosphorus removal is critical to prevent 

eutrophication in the Menzelet Dam. 

 

Sludge, a by-product of the wastewater treatment process, will be generated at the WWTP. This sludge 

will undergo mechanical dewatering to achieve 22% solids content before being disposed of according 

to the Waste Management Regulation. The sludge generated at a rate of 0.5-1 m³ per day will be stored 

in the sludge tank (trailer etc.) located at the end of the treatment system. KASKİ has declared that the 

sludge will be collected by vacuum trucks at two or three-day intervals. The treatment sludge to be 

generated at Ilıca WWTP will be sent by KASKI’s vacuum trucks to Kahramanmaraş Merkez advanced 

biological wastewater treatment plant and will be included in the sludge process. After dewatering at 

the central advanced biological wastewater treatment plant, the sludge will be sent to licensed 

companies for disposal. Treatment sludge generated at Kahramanmaraş Central Advanced Biological 

Wastewater Treatment Plant is disposed of by sending it to be licensed disposal facilities authorized 



ILBANK-TERRP- ILICA (KAHRAMANMARAŞ) - Wastewater Treatment Plant Construction Project -Environmental and Social 
Management Plan  

 

  
7 

 

by the Ministry of Environment, Urbanization and Climate Change and to cement factories in the region 

as raw material.  General domestic solid waste generated during both the construction and operational 

phases of the WWTP will be collected and disposed of by municipal services through authorized waste 

disposal companies.  

 

In summary, the SBR system offers a compact, energy-efficient, and flexible solution for wastewater 

treatment, integrating multiple processes into a single reactor vessel and simplifying maintenance 

requirements.  

 

Figure 2 Ilıca WWTP Process Flow Chart 

Awareness raising activities related to the project will be carried out by Contractor, Consultant and 
KASKI before the commencement of sub-project works, which are likely to affect the daily life of the 
local people. Along with the subproject visibility studies, consultation meetings and public participation 
meetings will be held with the communities living in Ilıca neighborhood and the subproject will be 
introduced. A stakeholder engagement plan has also been prepared under the TERRP project and 
measures to address the concerns of local communities during the project implementation phase have 
been identified. During the project implementation phase, a work plan will be made in sensitive areas 
such as places of worship, schools and hospitals that will not disrupt the daily life of the people living 
in Ilıca. Before the contractor starts the works, the communities living in that area will be informed 
about the works. Thus, the communities living in Ilıca will be informed about the subproject and their 
concerns will be addressed. 

The Contractor will prepare and submit for approval sub-management plans including mitigation 
measures during the sub-project construction phase in accordance with the guidelines in the ESMP. In 
addition, experts will be assigned for the duration of the project to monitor these sub-management 
plans (e.g. water pollution control, traffic management plan, OHS, noise-dust control management 
plans and public health and safety management plan etc.) on site. 



ILBANK-TERRP- ILICA (KAHRAMANMARAŞ) - Wastewater Treatment Plant Construction Project -Environmental and Social 
Management Plan  

 

  
8 

 

The contractor will not prepare an SEP. The contractor will include communication and information 
dissemination as a part of C-ESMP and other sub-management plans. The contractor will also 
implement worker’s GRM and one layer of general GM. The PIU will implement the project level SEP 
by engaging with identified affected and interested stakeholders for this subproject and maintain GM 
as per SEP. Project workers will be regularly trained before commencement of work and at regular 
intervals within the framework of the ESMP and sub-management plans and will be ensured to work 
in accordance with the subproject mitigation measures. 

1.2. Objectives 

Under the TERRP Environmental and Social Management Framework, this ESMP has been developed 
for this subproject following Environmental and Social (E&S) Screening. The E&S Risk Rating has been 
assessed as ‘Moderate’ based on the anticipated E&S risks and impacts. Based on this screening 
assessment, this ESMP has been prepared for this subproject in line with the overarching ESMF, 
covering risks and mitigation measures specific to this subproject area. 

The rights of the local people living in Ilıca will be protected during the construction phase of the 
subproject and the participation of all stakeholders in the project process will be ensured by raising 
awareness. The works will be carried out by taking measures that will not disrupt the daily life cycle in 
the neighborhood and will not interfere with the commercial activities of the workplaces and 
tradesmen on the project route. Code of Conduct trainings will be given by the Contractor's experts, 
especially for the workers employed in the project and coming from different provinces, in order to 
behave in accordance with the culture of the local people of Ilıca. 

To reduce the impacts of the subproject on transportation and daily life in Ilıca neighborhood, works 
will be started after taking all kinds of measures, determining alternative transportation routes, and 
taking occupational safety measures. Thus, a work plan will be prepared, and works will be conducted 
to minimize the impacts on transportation and traffic in the Ilıca neighborhood. 